
 

 

San Francisco Public Utilities Commission  November 2022 

San Francisco Public Utilities Commission 
2022 State of the Regional Water System Report 

State of the 
Regional Water System 

 

 
 

November 2022 

 
  



 

 

San Francisco Public Utilities Commission  November 2022 

San Francisco Public Utilities Commission 
2022 State of the Regional Water System Report 

List of Contributors: 
Manouchehr Boozarpour 
Tracy Cael 
Joe Carlevaris 
Jason Chen 
John Chester 
Angela Cheung 
Jacquelyne Cho 
Eric Choi 
Amelia Clark 
Fonda Davidis 
Andrew DeGraca 
Alexis Dufour 
Anna Fedman 
Stacie Feng 
Josh Gale 
Jeffrey K Harp 
Whay Ne Ho 
Nancy Hom 
Margaret Hannaford 
Jowin Jung 
Tom Walker 
[...]
the fall of 2022 and be completed by spring of 2023. 

Sunol Valley Chloramination Facility 
Description. SVCF is immediately adjacent to the Alameda Siphons. As part of WSIP, portions of 
the facility were modified from previous uses and other portions were newly constructed. The 
SVCF currently serves two primary functions: ammonia addition and sodium hypochlorite trim 
for chloramination, and caustic addition for corrosion control. 

Additionally, the facility has the ability to feed sodium bisulfite for dechlorination and pH 
adjustment purposes. This operation is used during periods when (1) the Hetch Hetchy or SVWTP 
water do not meet drinking water standards and consequently must be discharged to either an 
adjacent quarry pit, San Antonio Creek, or San Antonio Reservoir; or (2) Hetch Hetchy water is 
used to refill San Antonio Reservoir and water must be treated to meet National Pollutant 
Discharge Elimination System (NPDES) requirements for total chlorine and pH prior to discharge. 

SVCF also has a fluoride feed facility that was constructed to serve as a backup fluoride injection 
point for TTF and SVWTP. In addition, the adjacent Sunol Dechlorination Facility was later 
constructed to use calcium thiosulfate and fluoride for dechlorination and pH adjustment, 
respectively, of Hetch Hetchy water being transferred to the San Antonio Reservoir for storage. 

Maintenance. Recent work includes the replacement of the uninterruptible power supply (UPS) 
system. This particular unit was at the end of its useful life. In early 2021, the 30-kilovolt-ampere 



Section 4 – Asset Description, Maintenance and Condition, and Capital Improvements 
2022 State of the Regional Water System Report 
 

San Francisco Public Utilities Commission  November 2022     47 

(kVa) UPS unit, external bypass switch, and input transformer were replaced to provide the 
facility with a reliable uninterrupted power supply between utility and backup generator power. 
In mid-2021, one of three fiberglass-reinforced plastic (FRP) sodium hypochlorite storage tanks 
at SVCF developed a small leak. The storage tank was drained, inspected, and subsequently 
repaired by an FRP tank repair vendor; it was returned to service by the end of 2021. In 2022, PM 
and testing were performed on the SVCF electrical switchgear equipment. In addition, ongoing 
efforts are being taken to replace older Coriolis-type flowmeters that are used to measure 
chemical dosing from the SVCF chemical metering pumps into the Alameda Siphons. The 
flowmeter replacements are being completed by WSTD’s electronic maintenance technicians 
during scheduled shutdowns. 

Condition. SVCF is in fair condition. The upcoming SVCF Improvements Project scope includes 
the replacement of the two 8,000-gallon aqua ammonia storage tanks and seismic upgrades of 
their concrete tank support pedestals; rehabilitation of the fluoride system; replacement of the 
carrier water pumps; system integration of the SVCF with the Sunol Dechlorination Facility; 
replacement of the SVCF chemical metering pumps and pump controllers; and upgrades to 
SVCF’s main programmable logic controller (PLC) hardware. The project is expected to go out to 
bid in late 2022, with construction completion in 2024. 

Sunol Valley Water Treatment Plant 
Description. SVWTP was originally constructed in 1966 and expanded in 1974; significant 
improvements were completed in 2003 (Phase I) and in 2013 (WSIP). The SVWTP is a 160 mgd 
conventional filtration plant. Water from the Calaveras and San Antonio Reservoirs flows by 
gravity to the facility, where it goes through the treatment process. When higher flow rates are 
needed or not hydraulically feasible due to lower reservoir levels, the pumps at the San Antonio 
Pump Station (SAPS) are used to convey water from San Antonio Reservoir to SVWTP. Although 
an operational rarity, Hetch Hetchy water can be treated at the plant via SAPS to mitigate water 
quality issues. Water leaving the plant is chloraminated, fluoridated, and pH-adjusted before 
entering the Alameda Siphons via the facility’s treated water reservoir. The plant is unique in that 
raw water passes through a distribution structure that channels the water to individual treatment 
trains. This allows the different raw water sources (Calaveras, San Antonio, and Hetch Hetchy) 
to be treated by different treatment trains. The WSIP project upgraded the existing filters and 
added a fifth flocculation and sedimentation basin, chlorine contactor, treated water reservoir, 
and chloramination and fluoridation systems. These upgrades greatly improved the plant’s 
reliable capacity and redundancy. Improvements made since completion of the WSIP project 
include replacement of existing chemical piping, replacement of valves in the sludge lagoons, 
drainage improvements near an existing electrical building, installation of safety handrails 
around four existing sedimentation basins, relocation of the supervisory control and data 
acquisition (SCADA) server room, and installation of a powdered activated carbon (PAC) system 
to mitigate potential taste and odor (T&O) events. 

Maintenance. Work currently underway at SVWTP includes the SVWTP and SVCF Aqua 
Ammonia Structural Repairs and Tank Replacement Project. Part of the scope of work is to make 
seismic modification and repairs to the SVWTP chemical unloading area canopy structure, and 
to the aqua ammonia and sodium hypochlorite canopy structure. Planning and design also 
continued on a new polymer feed facility to improve flocculation and sedimentation basin 



Section 4 – Asset Description, Maintenance and Condition, and Capital Improvements 
2022 State of the Regional Water System Report 
 

San Francisco Public Utilities Commission  November 2022     48 

performance. Other notable work performed included repairs to the plant UPS units, and 
concrete repairs to sedimentation basin No. 4. 

Future projects nearing construction include the replacement of the generator diesel particulate 
filter and load bank, and replacement of the plant’s main UPS unit. Projects in the planning phase 
include the SVWTP Short-Term Improvements Project. The scope of work under this project will 
include replacement of the filter valves, sludge system piping, sodium hydroxide feed piping, 
filter air scour piping, cationic polymer piping, and feed pumps; repairs to address concrete 
spalling in the sedimentation basins; and repair or replacement of the sedimentation scraper 
equipment. These areas were identified by WSTD staff for replacement and upgrades to ensure 
continued reliability of the SVWTP. Other projects in planning include an evaluation to replace 
the existing sedimentation basin baffle walls with FRP walls. In addition, there is a large capital 
improvement project, currently at 35% design, to construct a new ozonation facility at SVWTP to 
remove T&O compounds associated with algal blooms in San Antonio and Calaveras Reservoirs; 
and to provide other water quality benefits, such as disinfection byproduct (DBP) reduction. This 
new facility will address long-term T&O control associated with algal blooms in San Antonio and 
Calaveras Reservoirs. 

Condition. SVWTP is in good condition. 

Pulgas Dechloramination Facility 
Description. The purpose of the Pulgas Dechloramination Facility is to dechlorinate or 
dechloraminate the water discharged from the Pulgas Tunnel to the UCSR, while meeting NPDES 
permit requirements. The facility is immediately downstream of the Pulgas Pump Station and 
Balancing Reservoir. It has a treatment capacity of approximately 200 mgd and uses sodium 
hypochlorite, sodium bisulfite, and CO2 to dechloraminate and adjust the pH of the receiving 
water prior to discharge. 

Past upgrades to the facility included the replacement of the UPS unit and external bypass 
switches to improve UPS reliability during utility power interruptions. Projects in the design 
phase include replacement of the facility’s rain gutters, which have corroded and deteriorated 
over the years. 

Maintenance. Recent upgrades to the Pulgas Dechloramination Facility include the replacement 
of the UPS unit and external bypass switches to improve UPS reliability during utility power 
interruptions. Projects in the design phase include replacement of the facility’s rain gutters, which 
have corroded and deteriorated over the years. 

Condition. Pulgas Dechloramination Facility is in good condition. 

Harry Tracy Water Treatment Plant 
Description. HTWTP was originally constructed in San Bruno in 1972, and significant WSIP 
improvements were completed in 2014. HTWTP primarily supplies the high-pressure zone 
customers on the Upper Peninsula and San Francisco. When necessary, it can also supplement 
low-pressure zone customers through the pressure-reducing valve at Capuchino Valve Lot. 
Source water for HTWTP is pumped from Crystal Springs Reservoir to San Andreas Reservoir, 
where it is again pumped to the HTWTP. HTWTP is a 140 mgd direct filtration plant that provides 



Section 4 – Asset Description, Maintenance and Condition, and Capital Improvements 
2022 State of the Regional Water System Report 
 

San Francisco Public Utilities Commission  November 2022     49 

pre-oxidation with ozone, coagulation, flocculation, filtration through dual-media filters, 
fluoridation, corrosion control, and disinfection with sodium hypochlorite and ammonia to form 
chloramines. Significant improvements were made at HTWTP during WSIP to mitigate concerns 
about meeting LOS goals and objectives. In particular, the chlorine contactor and the 11-million-
gallon treated water reservoir were situated on more stable ground. The treated water reservoir has 
a foundation supported by more than 800 piles driven down 12 to 61 feet to bedrock. Additional 
improvements included upgrades to the sludge-handling process, a new washwater tank, a new 
substation, switchgear, and motor control center (MCC). The conveyance structures that bring 
water from San Andreas Reservoir to HTWTP were rebuilt to comply with the latest seismic code. 

Filter Underdrain 

HTWTP has six existing filter underdrains that were originally constructed in 1972 and renovated 
in 1992. In 2009, as part of the HTWTP Short-Term Improvements Project, these filter underdrains 
were retrofitted, receiving plastic block underdrains with porous plate media retaining caps . In 
2019 and 2020, two of the filters experienced a failure, during which several underdrain blocks 
were dislodged from the filter floor, allowing filter media and unfiltered water to enter the filter 
gullet. All six filters were taken out of service as a precaution. Currently, HTWTP relies on the 
remaining nine filters, which have a nozzle with plenum underdrain configuration, to meet the 
water production demand. From 2020 through 2022, failure analysis, alternative analysis, 
conceptual engineering, and design were completed for this project. The proposed modifications 
include installing new stainless steel underdrain systems, anchoring the six existing filters to the 
filter floor, replacing existing air distribution pipes and pipe supports within the filter flumes of 
each of the filters, and connecting to the existing air distribution system. Other miscellaneous 
modifications include coating and lining repair work, and concrete repair work. The construction 
phase is expected to start in late 2022 and extend for 1 year. 

Maintenance. Numerous improvements to the plant’s backup power supply system have been 
completed. The diesel particulate filters on the plant’s three existing standby generators have 
been replaced with active type filters that rely on less load and heat to regenerate the filters, 
thereby improving filter performance and maintaining efficient removal of particulate matter 
from the generators. The hardware and software for the generator controls system were also 
recently upgraded for improved monitoring and control via SCADA. At HTWTP’s existing 
washwater clarifiers, new mixers, spray nozzle systems, and level sensors have been installed for 
improved performance and monitoring, and reduced sludge buildup. There have also been 
smaller R&R projects in the last 2 years, addressing the overall reliability of HTWTP. These 
projects included rebuilding one of the raw water pump station motors; and corrosion repair of 
the access hatches above the treated water reservoir. 

Projects in the construction phase include providing auto-flushing for the sludge transfer pumps 
with PLC consolidation, repairing and rebuilding one of the standby generators, and performing 
electrical switchgear PM work. 

Upcoming projects currently in design include HVAC replacement for the Ozone Building server 
room; an upgraded fire-suppression system at the raw water pump station and Ozone Building 
server room; replacement of the diesel fuel polishing units and diesel fuel double containment 
piping; new vibration monitoring and alarm equipment for the raw water pumps; internal 
corrosion repair of the existing high rate washwater clarifiers; and replacement of old valve 



Section 4 – Asset Description, Maintenance and Condition, and Capital Improvements 
2022 State of the Regional Water System Report 
 

San Francisco Public Utilities Commission  November 2022     50 

actuators on the chemical tanks at the east chemical storage area. In addition, there is a capital 
improvement project, currently in the bid and award phase, to replace the filter underdrains and 
media for six existing filters at HTWTP. 

Condition. HTWTP is in fair condition. The HTWTP Filters No. 1 to 6 Underdrain Replacement 
Project will replace the existing filter underdrains with new stainless steel underdrains. 
Completion of the underdrain replacement project will restore HTWTP's treatment and delivery 
capacity to prior to the filter underdrain failures. 

RGSR Groundwater Production Wells 
Description. Though not one of the six major water treatment facilities in RWS, the RGSR wells are 
water supply and treatment facilities added to RWS in the last couple of years. To meet dry-year 
delivery needs and diversify water supply options during nondrought and drought periods, 
SFPUC has constructed groundwater wells that connect to the San Francisco Water System 
(SFWS) and RWS under WSIP. These wells are operated as two separate systems: (1) San 
Francisco Groundwater Supply Project and (2) RGSR. Groundwater treatment for the nine 
SFPUC wells will take place at seven chemical feed and monitoring facilities. The four wells that 
connect to Daly City’s and Cal Water’s systems will receive treatment from their respective 
utilities. Groundwater treatment varies among the different well sites based on source water 
quality conditions and may include chloramination, pH adjustment, fluoridation, blending for 
chromium VI and nitrate, and blending or filtration for manganese. Planning is underway to 
design and construct additional treatment facilities for removing naturally occurring ammonia in 
groundwater from a few wells. 

Eight wells have received permit approval from SWRCB for conditional use. Start-up testing has 
been completed at these eight wells. From 2020 to 2021, the wells supplied water to the RWS as 
part of start-up testing and extended testing. The conditional use permit from SWRCB requires 
quarterly monitoring of Title 22 parameters for 1 year, and monthly bacteriological monitoring 
for 18 months of the raw well water. This required monitoring was started soon after each well 
had successfully completed the start-up testing and is expected to be completed by the end of 
2022. 

There are still outstanding decisions to be made for the long-term operating strategy of the RGSR 
wells. The Final RGSR Well Operations Plan, reflecting the future operating strategy, will be 
updated and submitted to SWRCB by the end of 2022. 

Maintenance. Functional testing has been completed for all nine RGSR well sites. Extended testing 